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PACKAGE LEAFLET: INFORMATION FOR THE USER

400mg
Prolonged-release tablets
Active substance: pentoxifylline
Read all of this leaflet carefully before you start taking this medicine
because it contains important information for you.
– Keep this leaflet. You may need to read it again.
– If you have any further questions, ask your doctor or pharmacist.
– This medicine has been prescribed for you only. Do not pass it on to others.
It may harm them, even if their signs of illness are the same as yours.
– If you get any side effects, talk to your doctor or pharmacist. This includes
any possible side effects not listed in this leaflet. See Section 4.
What is in this leaflet
1. What Trental 400 mg is and what it is used for
2. What you need to know before you take Trental 400 mg
3. How to take Trental 400 mg
4. Possible side effects
5. How to store Trental 400 mg
6. Contents of the pack and other information
1. What Trental 400 mg is and what it is used for
Trental 400 mg is a medicine for the treatment of peripheral blood flow
disorders.
Trental 400 mg prolonged-release tablets can be used for the following:
– to help patients with intermittent claudication (pain on walking) due to
chronic peripheral vascular disease in Fontaine stage II to walk for longer
distances, if other treatments such as physical therapy (gait training),
blood vessel opening and/or blood vessel reconstruction cannot be used
or are not appropriate.
– as treatment for inner ear function disorders related to blood circulation
problems (difficulty hearing, sudden deafness, etc.).
2. What you need to know before you take Trental 400 mg
Do not take Trental 400 mg if:
– if you are allergic to the active substance pentoxifylline, other
methylxanthines or any of the other ingredients of this medicine (listed in
Section 6),
– if you have had an acute heart attack,
– if you have bleeding in the brain or other relevant bleeding (increased
risk of bleeding),
– if you have stomach and/or intestinal ulcers,
– if you have conditions involving an increased tendency to bleed,
– if you have retinal bleeding (increased risk of bleeding).
If retinal bleeding occurs during treatment, Trental must be stopped
immediately.
Warnings and precautions
At the first signs of an allergic reaction, Trental must be discontinued
immediately and a doctor informed.
Particularly careful medical monitoring is necessary in patients with heart
rhythm disorders, low blood pressure, narrowing of the coronary heart
vessels, following a heart attack or after an operation.
Trental should be taken with particular care and under medical supervision
in patients with certain autoimmune diseases (systemic lupus erythematosus
and mixed connective tissue diseases).
When Trental is used simultaneously with medicines that reduce blood
clotting (oral anticoagulants, vitamin K antagonists), careful medical
supervision and frequent monitoring of coagulation values (INR) are
necessary because of the risk of bleeding.
Particularly close medical monitoring is required in patients treated
simultaneously with Trental and the following medicines:
- oral blood sugar-lowering drugs or insulin,
- ciprofloxacin (medicine for treating bacterial infections),
- antiplatelet medicine (platelet aggregation inhibitors),
- theophylline (medicine for treating respiratory diseases).
The blood count should be monitored regularly during treatment with
Trental.
In patients with impaired kidney function (creatinine clearance less than 30
ml/min) or with severe liver function disorders, elimination of pentoxifylline
may be delayed. In such cases, a dose reduction and appropriate monitoring
are necessary (see also Section 3).

Uncommon (may affect up to 1 in 100 treated patients)
- allergic reactions of the skin such as itching, redness of the skin, hives.
- restlessness, sleep disorders.
- dizziness, trembling, headache.
- visual disturbances, conjunctivitis.
- heart rhythm disorders such as accelerated heart beat.
- fever.
Rare (may affect up to 1 in 1 000 treated patients)
- feeling of tightness in the chest (angina pectoris), breathlessness.
- bleeding, e.g. in the stomach and intestines, skin and mucous
membranes, and in the area of the urinary and genital organs.
- reduced blood pressure.
- accumulation of fluid in tissues (e.g. in arms and legs).
Very rare (may affect up to 1 in 10 000 treated patients)
- reduced blood platelet count with bleeding under the skin (thrombocytopenic purpura), and in some cases, reduction or absence of formation of
all blood cells.
Regular blood counts must therefore be performed.
- severe allergic reactions occurring within minutes of Trental administration such as swelling of the skin and mucous membranes (angioedema),
bronchospasm, circulatory failure (anaphylactic shock).
At the first signs of an allergic reaction, Trental must be discontinued
immediately and a doctor informed.
- feeling of numbness and coldness in the limbs (paresthesia), seizures
(convulsions), bleeding in the skull. Symptoms of a non-infection-related
inflammation of the lining of the brain may occur. Patients with
autoimmune diseases (i.e. systemic lupus erythematosus or mixed
connective tissue diseases) appear particularly susceptible to this type of
effect. In all cases, symptoms regressed after Trental was stopped.
- retinal bleeding, retinal detachment.
If retinal bleeding occurs during treatment, Trental must be stopped
immediately.
- serious skin reactions (epidermal necrolysis, Stevens-Johnson syndrome),
sweating.
- obstruction of bile fluid within the liver, increase in liver test values.
- increased blood pressure.
Not known (frequency cannot be estimated based on available data)
- decreased number of white blood cells (leukopenia/neutropenia). Regular
blood counts must therefore be performed.
- constipation, increased production of saliva.
- rash.
Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes any
possible side effects not listed in this leaflet.
Reporting suspected adverse reactions after authorization of the medicinal
product is important. It allows continued monitoring of the benefit/risk
balance of the medicinal product. Healthcare professionals are asked to
report any suspected adverse reactions via Email:
pharmacovigilence.eg@sanofi.com
or via e-mail: pv.followup@edaegypt.gov.eg.
By reporting side effects you can help provide more information on the safety
of this medicine.
5. How to store Trental 400 mg
Keep this medicine out of the sight and reach of children.

Storage conditions:
Do not store above 30 °C in dry place.
Shelf life: 3 years

Blood pressure-lowering medicines (antihypertensives and drugs that may lower
blood pressure)
Trental may enhance the effect of blood-pressure lowering medicines, and a
greater drop in blood pressure may occur.

Health advice and education for patients

Cimetidine (stomach acid-reducing medicine)
An increase in plasma levels of pentoxifylline and of an active metabolite of
pentoxifylline, as well as an increased effect of Trental, are possible.
Ciprofloxacin (medicine for treating bacterial infections)
Simultaneous use of Trental and ciprofloxacin may increase serum
pentoxifylline concentrations in some patients. Therefore, simultaneous use
of these medicines may increase the number and severity of side effects.
Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are
planning to have a baby, ask your doctor for advice before taking this
medicine.
Trental 400 mg should not be taken during pregnancy as there is insufficient
experience in pregnant women.
Pentoxifylline passes into breast milk, but the infant receives only extremely
small quantities of the active substance. Therefore, no effects on the infant
are to be expected during breast-feeding when the drug is used properly.
Before Trental is used in breast-feeding women, a careful benefit-risk
assessment must be carried out by the doctor.
Driving and using machines
No effects on the ability to drive and use machines are known.
3. How to take Trental 400 mg
Always take this medicine exactly as your doctor has told you. Check with
your doctor or pharmacist if you are not sure.
Intermittent claudication due to chronic peripheral arterial occlusive disease
in Fontaine stage IIb
Unless prescribed otherwise by your doctor, take 1 Trental 400 mg
prolonged-release tablet 3 times daily (i.e. 1200 mg of pentoxifylline per day).
Functional disorders of the inner ear related to blood flow (difficulty hearing,
sudden deafness, etc.)
Unless prescribed otherwise by your doctor, the usual dose is 1 Trental 400
mg prolonged-release tablet 2 to 3 times daily (i.e. 800 to 1200 mg of
pentoxifylline per day).
Low blood pressure or blood circulation disorders:
Specific dosage instructions may be necessary in patients with low blood
pressure or blood circulation disorders.
Impaired kidney function (creatinine clearance less than 30 ml/min)
The dose should be adjusted depending on individual tolerance in patients
with impaired kidney function.
Severe liver function disorders
A dose reduction is required in patients with severe liver impairment. Your
doctor will determine the reduced dose on an individual basis depending on
the severity of the disorder and individual tolerance.
Method and duration of administration
Take the prolonged-release tablets whole after a meal with sufficient liquid
(e.g. a glass of water).
Your doctor will determine the duration of treatment.
Note
In cases of accelerated gastrointestinal transit (laxative use, diarrhea, surgical
shortening of the intestine, etc.) patients have in very rare instances found
tablet fragments in their feces If this occurs, you should consult your doctor.
If you take more Trental 400 mg than you should
The following signs and symptoms may occur after accidental or intentional
use of too much Trental 400 mg:
dizziness, nausea, fall in blood pressure, accelerated heart rate, redness of
the face with a feeling of heat (hot flush), loss of consciousness, fever,
restlessness, absence of reflexes, tonic-clonic seizures, coffee ground vomit
and heart rhythm disorders.
In case of overdose, immediately inform a doctor or an emergency doctor,
who will take any necessary measures.
If you forget to take Trental 400 mg
If you forget to take a dose, do not take a double dose of Trental the next
time. Continue treatment as recommended in the dosage instructions or as
prescribed by your doctor.
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-Sanofi Aventis Deutschland GmbH
Bruningstrasse 50 D-65926 Frankfurt am Main-Germany

Dear patient,
Your doctor has prescribed Trental 400 mg to alleviate your symptoms and, if
possible, to correct your blood circulation disorder. A medicine can of course
only work if it is taken regularly, at the prescribed dose, and in compliance
with the doctor’s instructions. Blood circulation disorders are among the
illnesses that can be positively influenced by healthy living. This information
is intended to help you in this respect.
The importance of blood circulation
Oxygen-rich blood from the lungs is transported by the heart through the
arteries to the furthest reaches of the body. Blood vessels form more and
more branches in a wide network of increasingly narrow vessels. The smallest
vessels are known as capillaries and carry out a very important role. This is
where oxygen and nutrients are transferred from red blood cells to tissues,
and where the body’s waste products are taken away. If the blood flow in this
arterial system is disrupted by narrowing of vessels, the body tissue does not
get enough oxygen and at the same time, metabolic waste accumulates. This
results in symptoms related mainly to tasks that place significant strain on
the muscles. The muscles most affected by poor blood flow are in the legs,
which routinely experience the highest level of strain.
Development of arteriosclerosis
Blood circulation disorders develop when constriction of the arteries
impairs blood flow, making it impossible for tissue to be supplied with
sufficient blood and oxygen. In most cases, these blockages develop
due to deposits on the inner walls of blood vessels, much like a blocked
water pipe.
These deposits on the inner wall of blood vessels begin early, at about 30
years of age, and intensify with age. This process, which is normal to a certain
extent, is called arteriosclerosis.
The progression of arteriosclerosis is largely dependent on lifestyle and is
accelerated by a number of risk factors.
Quitting the habit of smoking
Nicotine is the worst enemy of blood vessels. It reduces the flexibility of
vessel walls and blood cells, drastically reducing free blood flow. It can
also exacerbate symptoms.
Blood flow to the legs is most severely restricted, which is why the worst effect
of smoking, loss of a leg, is sometimes called smoker’s leg.
Losing the pounds
Eating too much and not exercising means that excess calories cannot
be used. This leads to extra weight that has to be supplied with blood.
Furthermore, high blood fat levels, high blood pressure, and cardiac
load are dangerous consequences of being overweight.
Keeping blood fat under control
Elevated levels of fat in the blood, particularly cholesterol, cause deposits to
form on vessel walls which increasingly block your blood vessels and slow
blood flow, causing massive damage to your arteries. It is therefore very
important to keep weight under control and to eat correctly. Food that is low
in fat can also be very tasty.
Maintaining normal blood pressure
High blood pressure is also a danger for blood vessels. Along with other risk
factors, high blood pressure causes small cracks to develop in vessel walls. Fat
and other substances, such as calcium salts, can then be deposited in these
cracks.
Getting more exercise
The best thing you can do for circulation is to get enough exercise. This
helps to keep your vessel walls flexible, while having a positive impact
on your body weight and blood fat levels because exercise helps your
body to use up food far more healthily. Being highly active and
exercising also lead to the formation of new blood vessels, which can
then once again supply the affected tissue with oxygen by bypassing
clogged segments of arteries. Just going for a walk each day will help
you to have an impact on your blood circulation disorder.
Relieving your legs
If you have a blood flow disorder of the legs, you should not wear any
restrictive articles of clothing (garters, sock suspenders, tight-fitting shoes).
You should also not cross your legs. Try not to counteract a feeling of coldness
with heating pads, hot-water bottles or footbaths. It is much better to keep
your feet warm with woolen socks. If your legs are sore even when you lie
down, you should lower your feet. You should however ask your doctor for
advice about this. When the blood circulation disorder is related to a venous
disease, it may be advisable to raise the legs.
Make sure that you take very good care of your feet. The feet must not
be injured (e.g. when walking barefoot) because when you have this
condition your feet are particularly susceptible to infection. See your
doctor straight away even for small injuries. The common but easily
avoidable mistakes include long footbaths as well as poor drying of the
areas between the toes, which can make it easier for bacteria and fungi
to develop.
Peripheral arterial occlusive disease
Blood circulation disorders can occur anywhere in the body. Circulation
disorders of the legs manifest for instance as numbness, tingling and sudden
tiredness on exertion. Another typical symptom is pain in the calf when
walking. Due to the frequent need to take a break from walking because of
pain, circulation disorders of the legs are also known as intermittent
claudication (literally “limping” from time to time).
How does Trental 400 mg work?
Trental 400 mg helps to provide increased blood flow to areas that are
poorly irrigated, leading to an improvement in symptoms or even to
their disappearance. Trental 400 mg improves the fluidity of blood,
even in the smallest blood vessels, which leads to greater flow through
the veins. The flexibility of red blood cells, which carry oxygen in the
arteries, is also improved so that they can better move through areas of
constriction.

If you stop taking Trental 400 mg
You should not interrupt or stop treatment with Trental 400 mg without first
talking to your doctor.

Trental 400 mg ensures that more nutrients and above all more oxygen reach
the tissue that was initially undersupplied. Treatment with Trental 400 mg
cannot work with a single dose but requires consistent administration over a
long period determined by your doctor in order to relieve or to eliminate
your symptoms.

If you have any further questions on the use of this medicine, ask your doctor
or pharmacist.

We wish you much success.
sanofi-aventis Deutschland GmbH

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not
everybody gets them.
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The other ingredients are:
Natrosol 250, polyvinyl pyrrolidone 25000, talc powder, magnesium stearate,
hydroxypropylmethylcellulose, titanium dioxide, erythrosine, polyethyleneglycol 8000, purified water.

Manufacturer and license holder:
Produced by Sanofi -Egypt under license of Sanofi- Aventis Deutschland
GmbH-Bruningstrasse 50 D-65926 Frankfurt am Main-Germany.

Theophylline (medicine for treating respiratory diseases)
Increased levels of theophylline in the blood are possible and the side effects
of theophylline may therefore be enhanced during treatment of respiratory
diseases.
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6. Contents of the pack and other information
What Trental 400 mg contains
The active substance is pentoxifylline.
One film coated sustained release tablet contains 400 mg of pentoxifylline.

Other medicines and Trental 400 mg
Tell your doctor or pharmacist if you are taking, have recently taken or might
take any other medicines.

Antiplatelet medicines (platelet aggregation inhibitors)
Due to an increased risk of bleeding, caution must be exercised when Trental
is used simultaneously with antiplatelet medicines such as clopidogrel,
eptifibatide, tirofiban, epoprostenol, iloprost, abciximab, anagrelide, NSAIDs
except for selective COX-2 inibitors, acetylsalicylate [acetylsalicylic
acid/lysine-acetylsalicylic acid], ticlopidine, dipyridamole.
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Children and adolescents
There is no experience with the use of Trental in children and adolescents.

Oral antidiabetics (medicines for treating diabetes), insulin
An increase in the blood sugar-lowering effect of these medicines may occur
(hypoglycemic reactions). Blood sugar levels should be checked at intervals
defined on a case-by-case basis.



 -

Do not use this medicine after the expiry date which is stated on the carton
and the blister pack after EXP. The expiry date refers to the last day of that
month.

What Trental 400 mg looks like and contents of the pack
Pink polished oblong biconvex film coated tablets with ATA on one side and
Hoechst logo on the other surface
Carton box containing 2 (AL/Transparent PVC) Strips each of 10 film coated
sustained release tablets+ inner leaflets

Medicines that reduce blood clotting (anticoagulants)
Trental may increase the effect of anticoagulants. In patients with an
increased tendency to blee-d due to simultaneous administration of
anticoagulants, any bleeding that occurs may be exacerbated. Furthermore,
cases of increased inhibition of blood clotting have been reported in patients
treated simultaneously with Trental and vitamin K antagonists (coumarins).
The anticoagulant effect must therefore be closely monitored by the doctor in
these patients (e.g. regular INR tests), particularly when Trental treatment is
started or when dosage is adjusted.
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Breathlessness, vomiting, bouts of sweating and dizziness can be early signs
of severe allergic reactions. If any of these occur, stop Trental 400 mg
immediately and inform a doctor.
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Possible side effects
Common (may affect up to 1 in 10 treated patients)
- redness of the face with a feeling of heat (hot flush).
- gastrointestinal disorders such as nausea, vomiting, feeling of fullness,
heaviness in the stomach, diarrhea.
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